CERTIFICATE | |

GORT
KB T Lid FLAMEPROOFING
132 Zalticy Road SERVICES
Saln&‘f & Mg weesan G Srvanin i
Birmingham
BT 4TH
Date UE_IIHZH_I:'! Certificate Na. 5083
Fahric 100% Cotton Black Order No.

Length  0.25 metres

Itis s 1o cartity that wa have camied out an in-houss test an a sample of the supplied tahric detailed
abnve

The results from the test show a PASS 10 pass BS 5852, 2008, lgnitien Suurcs 5.

Mo further tests have been camed outon the dursbility of the fabnic's Name retardant propenios, and
we are therefore unable to provide any recommendation regarding fabnc care.

Yours fathflifly
Fard ETalbot B 5

(Heatd of |esting)
GEFH2

Pleasa inspect fabric on receipt. Claims cannot be accepted once the goods have been cut.

Registered Office 7A Gorden Street, Shaw, Oldham OL2 8EU
Tal (1706 840205 or 01706 240256 Fauc 07700 849305 Emall salos@oorts ook
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GORT
KBTLid FLAMEPROOFING
132 Saltley Road SERVICES
Salt.le'y i et e o G Seeicas L2
Eurrmingham
BT 4TH
Date garz2my Certificate Mo. &083
Fabric 100% Caotton Black Ordar No.

Length 025 metres

Ret "The Fumilure gnd Furmishings (Fire) (Satety) Regulations 1888
This is to cartify that we have tested a sample of the above supplied fabric to:

3) BS 5852 Part 1 1679, Ignition Source 0 (Cigarstts)
b) BS 5852 part1 1974, gnition Source 1 (Matchj
egch following the water-soaking procedure set out in clavses £.2 o 4.5 of BS 56851 . 1978,

Tasls ware camed oot in comjuichan with g non fame-ratardant polyurethane foam coresponding 1o
e specification sdi wul i BS 3379 type B, ardnass grade 130 and ot 2 density of 20-22 kg parm®

The results [rom our in-houga est wears 8 satisfactory FPASS

Wi fuither lests hove been carmed oul on tha dursbility of fha fabnc’s flams retardant pmpartié; anid
wa ara theratore unable to pravide any recammendation regarding fabric care

Yours faithfully
For J E Talbot B.Sa ~Zh '-_"-‘I::J“\
{Head of Tesling) A 5
GSIFI12 G 9\
< St o
.
a =

Please Inspect fabric on receipt. Claims cannot be accepted once the goods have been cut.

Fiegisterad Office VA Gondor Sileel, Staw Dhdem OLE 8EL)
Tel, 0705 2459285 of O 706 849288  Fox: 01706 8490 Erpll salesEanis ik
B sinans Fegintiaror No 4632218 Sagland 3 Walsd
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GORT

KBTLtd FLAMEPROQOFING
132 Saltiey Road SERVICES
Saltiey A e of ot Seeiens | 0
Birmingham

BT 4TH

Date 09/12/10 Certificate No, 5083

Fabric 100% Cotion Black Ordar No,

Length 025 metes

This |e to certify that we have carfied odt an In-house tést on 8 sample of the supplied fabric detalled
above:

Thie results from the tost show a satisfactory PASS 1o BS 5867, Pari 2
Type B 2008 i ’
{Tested according to EN-IS0 15025, 2002 Face lgniton),

Mo tests have boen carmed oul on the durabilily of e Tabie's Name wetardanl propelies, and we are
therefore unable to provide any recommendations regarding Tatnic cae,

Yours fathfully

For J E Talbot B.5c
tHead of Testing)
Z3FN2

Please inspect fabric on receipt. Claims cannot be accepted once the goods have been cut.

Fegistared Office  7A Gondor: Stresl, Shaw, Dlellarm L2 8EL
Tel' 01706 845295 or 01706 840886 Fox DITOE 849300 Emual salesdgoms ook
Buasiniins Supkaaiinn %0 9832218 Engand & Wams



